

Certificate of Flame Retardance

Reference: Laboratory Report
Invoice Number: 0165866-IN
Lab ID/Certificate: #2812362/2812057/2812054/2812362/2812057/2812054/2812047
Invoice Date: 02/26/09

THIS CERTIFICATE OF COMPLIANCE IS ISSUED TO VERIFY THAT THE ITEMS OR AREAS DESCRIBED ON THE CERTIFICATE HAVE BEEN TREATED WITH CLASS A FIRE RETARDANT AND/OR HAVE BEEN MANUFACTURED WITH A PORTION OF INHERANT FLAME RETARDANT YARNS. THESE ITEMS ARE CERTIFIED TO MEET THE FOLLOWING TEST:

- NFPA 701 SMALL SCALE
- DIN 4102 – GERMAN B1



YARDS
998

STYLE
Xpressions/Stretch Plus Fire Retardant White



Debra Smith, Plant Manager

3/10/2009
Date

This fabric meets or exceeds the flammability standards set forth in the National Fire Protection Association specification # NFPA-701. Any alteration of the fabric voids any warranty either implied or expressed. The liability of the seller is limited to the selling price as stated on the invoice and related transportation cost.